87-7

VIRE 7
VIRE 12

Telefoon: 0348-551644
Fax: 0348-550873
E-mail: mail@clouds.nl

intepastionsl b.v.



VIRETZ




Fh AR AR A A I A I I A A A A K I A A A AR R AR A A A A AR A AR AR A A A AR KA KR AAARKRARRKR AR KRR KKK

VIRE QTY.
12

FAK AR AR A KA KA AR KA KA KA AR KARA A A RRAARRKRKRKR AR NI AR RAA ARk hRAhhkhkhkhkhhhkhkhhhkhhkkk

REF.  PART
NO. NUMBER
1 52079
2 52060
3 52002
4 52063
5 52004
6 52074
7 52014
7 52079
8 52085
8 52085
9 52088
10 52031
11 52020/1
12 52082
13 30709
14 30602
15 52050
16 44386
17 52049
18 52016
18 65706
19 52085
19 52146

DESCRIPTION

SCREW

SEALING RING A 6x10
CRANCASE FRONT
SEALING RING
SHAFT SEAL
SHAFT SEAL
HOSE ADAPTER
SCREW M 6x10
STUD M 8x22
STUD M 8x22
NUT M8
SEALING RING 17x13x1,5
THREADED PLUG
STUD M 6x16
WASHER M 6,4
NUT M &

CABLE HOLDER
NUT M 5
SUPPORT PLATE
CYLINDER
CYLINDER

STUD M 8x22
STUD M 8x25

VIRE

i

X

> XX X X X X

XX X X X X X X X X

X

> ®oX X X X

X X X X X X X

PR oSO = 2N EN = =W =N —

FhkkkhkkhkhkhhkhkhkhkhkhkkhkhkhkFhhkhkhkhkrhkhkhkhAhkhkhhkkhkhkhkhhkhhhhkhkkhhkhkhhkhhkhhkhkhhkhhkhkihkki

DESCRIPTION

VIRE

7

VIRE QTY.
12

KAKKKKRKAKKKKAK KA KA KA AR AA A A hkhhhkkhkhkkhkhkhkhhkhkhkhkhhhkhkhkhkhkdhkxkhkhkrkkrxkhkhkhkrk

REF.  PART
NO. NUMBER
20 52278
21 30755
22 52075
22a 58465
22 58463
22¢c 58466
22d 58464
23 52019
23 52019
24 52018
25 52055
25 70450
26 52089
27 52084
28 52057
29 52062/1
30 52003
30 700398
31 52061
32 52051
33 52056
34 70449
35 60059
36 52001
36 70900
37 52276
37 70901
38 64940

ELASTIC DISC
NUT M 8

ANGLE CLIP BEFORE 22999
CONNECTOR AFTER 23000
BANJOSCREMW
DISTANCE SLEEVE
GASKET

PLUG

PLUG

PLUG

GASKET

GASKET

NUT M 10

STUD M 10x22
GASKET

BREATHER M 10
CRANCASE REAR
CRANCASE REAR
RUBBER RING
SCREW M 5x10
GASKET

GASKET

GASKET

CRANCASE
CRANCASE

SET OF GASKET
SET OF GASKET
THREADED PLUG

X

XX X X X X X

> X

X X X X

= x

X
X

SN N U ST RPIET SPRIT QRN g . 1 1% [N S S S ST U SR |, IS SR



VIRE 7-12

<
i

i

i
|

d

\ , m o I\

=
N

\



AKEA KK KKK EAA KA AR AR AR AR I I AA A AR A R A Ak kA A A A Ak hhhkhkhhhkhkhkhkhhkkhhkkhkhkhhhkhkhhkhhxkhkk

REF.  PART DESCRIPTION VIRE VIRE QTY.
NO. NUMBER 7 12
KAKKKAAKIAA KA AR Ah kA Ak hhhkrhkhhhkhkhkhkhkhkhkhkhhhhkhkhkhkhhkhhhkkhkrhkhhhhhkhkhkhkkhkhhhkhkhk
1 52022 STARTING WHEEL X X 1
2 52080 SCREW M 8x25 X X 4
3 52065 FLYWHEEL X 1
3 52065/1 FLYWHEEL X 1
4 52087 NUT M 16 X X 1
5 52069 SCREW M 6x12 X X 4
6 52139 KEY M 4x6,5 X X 1
7 52073 BALL BEARING X X 2
8 52072 PISTON COMPL. STD. SIZE X % 1
8 52206 PISTON COMPL. 0,5mm OV.SIZE - - -
9 52207 PISTON PIN X X 1
10 52208 RETAINER X X it
1 52209 PISTON RING STD.SIZE X X 2
1 52210 PISTON RING O,5mm 0.SIZE - - -
12 52211 PISTON TOP-RING STD. SIZE X X 1
12 52212 PISTON TOP-RING O0,5mm 0-SIZE - - -
13 56414/3 SMALL END BEARING X X 1
14 52291 WASHER X X 2
15 52284 /1 CONNECTING ROD X X 1
16 52293/6 CONNECTING ROD BEARING X X 1
17 52008 CRANK PIN X X 1
18 52292 CRANKSHAFT COMPL. X % 1



et

7
7
&

2

<

Ao

)
\\\\\\\\%\M\\\ )
/u




B R R S R R S TR e e L b e e e 2

DESCRIPTION

VIRE

7

VIRE QTY.
12

KA KK AR AR A Ak Ak hk kA h kA Ak A Ak A AR A A A A A AR A A A kA A A A A kA I A A AR R A A KA A A, A AR A ARRRA AR AR R AR R A A AR I Ak hhhhhkr kA Rk hhkhhhdhkhhkhhhhkhkhhhhhrhhhhhhkkkdk

REF.  PART DESCRIPTION VIRE VIRE QTY. REF.  PART
NO. NUMBER 7 12 NO. NUMBER
1 52169 SCREW M 5x25 pe X 3 19 52023
2 52121 WATER PUMP HOUSING X 1 19 67752
2 ba121/1 WATER PUMP HOUSING X 1 20 52033
3 36036 IMPELLER WATER PUMP % X 1 21 52030
4 52156 GASKET X X 2 22 70270
5 52120 PLATE X X 1 23 36689
) 52038 HOSE X 1 24 55854
6 70942 HOSE 400 mm % 1 25 70594
7 52077 CLAMP X X 2 26 33427
8 52020/1 THREADED PLUG X 1 27 60446
8 70230 THREADED PLUG M 22 X 1 28 70943
9 52031 SEALING RING 17x13x1,5 X 1

10 70946 FIXING PVC 10/R-3/8" X 1

11 52058 GASKET X 1

12 52034 WATER PIPE X 1

13 52035 RUBBER HOSE X 1

14 52036 TIGHTENING BELT X 1

15 52029 GASKET X 1

16 52028 FLANGE X 1

1ba 57693/1 FLANGE THREADED X 1

17 57730 STUD M 8x28 X 2

18 30755 NUT M 8 X 2

SOUND ABSORBER
SILENCER

WATER PIPE, ASSY
WATER PIPE

PLUG @ 28

GASKET

CLAMP, ASSY
CLAMP, CONTROL CABLE
SCREW M 5x16

NUT M 5

INNER PIPE

X

XX XK XK X X X

—a NP s PN = P e o



7

\\\&\ww§

. o
.

2

R

0/
& \\N




hhkkkhkhkhkhkhkhkkhkhkhkhkhkhkkhkAkhkkrAhkkhkhkhkkhkhkhkhkkhkhkhkhkkhkkhkhhkkhkhkhkkhkhkhkkhkkhkhkhkhkkhkhkkhkhkkkhkhkkhkhkkhkk

REF.  PART DESCRIPTION VIRE VIRE QTY.
NO. NUMBER 7 12

e e ek e ek e ek ke ek ek ko ko ok ok ok ok sk ok ko ok ek ok ek ok ok ek ok ok ok ok ok ok ok
1 52117 GEARCASE X X 1
2 52092 CYL.SPLIT PIN M 6x20 X X 2
3 52149 SHAFT X X 1
4 52150 WASHER M 5x18 X X 2
5 52151 GEAR WHEEL X X 1
b 33124 BALL BEARING X X 2
7 30612 RETAINER X X 1
8 33125 RETAINER X X 1
9 52157 DOWEL PIN X X 1
10 52172 ELASTIC PIN X X 1
1 52174 BALL KNOB X X 1
12 52130 COUPLING ROD X 1
12 70902 COUPLING ROD X 1
13 52148 SPRING X X 1
14 33416 ELASTIC DISC A 8 X X )
15 30751 SCREW M 8x30 X X 6
16 52119/1 DIP STICK X X 1
17 52168 MAGNET PLUG M 12x1,25 X X 1
18 53437 GASKET FOR ABOVEM. X X 1
19 52163 0-RING M 17,3x2.,4 X X 1
20 70122 PLATE WITH BOLT X X 1



Q 7z
5 7,

i
1

S/

%

Q .

. .

@
2




KRk kR kR kR kA Ak AR A A AR A A AR R AR AR A AR AR A AR A I A AR AR AR AR AR AR KA A KAKRAKRAKRKAKAAAA KA T A AR KA ARKARAAA AR KA A Ak Ak khhhkhkhkkhkhhhkhhhkrhhkrAhhhhhhhkhhhkhkhhhkdhkikhhrkkxrkk

REF.
NO.

WOEONNNOOTEDWWNMNMN — —

T Q- QU Y~ O < g
~NOoOOOoOTPEwhn = O
o8]

17a
17b

19

PART
NUMBER

52145
52145
52145
52147
70934
70934
70383
70383
71031
71031
52170
52173
52143/1
71043
71043
52141
70933
70933
52146
68554
52152
52162
52160
52155
52166
52159
52154
52154
70794
52118
52171

DESCRIPTION

NUT M 8

NUT M 8

NUT M 8

STUD M 8x32
STUD M 10x45
STUD M 10x45
BUSHING

BUSHING

NUT M 10

NUT M 10

NUT M 16
LOCKWASHER M 16
ELASTIC DISC
ELASTIC DISC
ELASTIC DISC
COUPLING FLANG
COUPLING FLANG
COUPLING FLANGE
STUD M 8x25
WASHER M 20
BUSHING

SHAFT SEAL
ROLLER BEARING
SPACER M 10x30
CIRCLIP M 47x1,
BALL BEARING
GEAR WHEEL Z 42
GEAR WHEEL Z 42
GEAR WHEEL Z 46
CLUTCH CONE

KEY M 5x7,5

BEFORE 87000
AFTER 87001

BEFORE 87000
AFTER 87001

AFTER 87001
AFTER 87001
45

BEFORE 87000
AFTER 87001

BEFORE 87000
AFTER 87001

75

VIRE

7

X
X

XX X X

> X

>

HK oM X X X X X X

>

>

M XX X X X X X X

XX X X

VIRE QTY.
12

KEAEAAKAA A KA KA KAKAAKRAK KA A AR A ARk A ARk A Ak hhhkhkhkhkhhkhhhhkhhhhhhkkhhhkkhhrhhrk

—_ m, . L, TP — W W— 222 s e a2 WWWWWwWwWwww wo

DESCRIPTION

VIRE

7

VIRE QTY.
12

khkkkkkhkhkhkkkhhkhkhkhkhkhkhhkhkhkhkhkhkhkkhhhhkrhhrhkrrhkhkhhhhhhhhkrrdhkhrkhhrhkrkhkhkrrhkhx

REF.  PART

NO. NUMBER
20 52153

21 52165
22 52163
23 52126
24 36214
25 52133
26 52139

27 52137
28 52138
28 70793

29 52158
30 52161

31 52167

32 39107

33 61375

33 71032

33 71032

34 33146

35 52059/01
35 52059/02
35 52059/05
36 70381

36 70381

37 68555

37 68555

37 68555

38 70382

38 70382

SCREW SHAFT

CIRCLIP M 20x1,2

SHAFT SEAL M 17,3x2,4
COUPLING CRANK

KEY M 2x3,7

DRIVING SHAFT

KEY M 4x6,5

GEAR WHEEL Z 19

GEAR WHEEL

GEAR WHEEL Z 17

BALL BEARING

SHAFT SEAL

CIRCLIP M 30x1,2

SCREW

FLANGE W/SCREW BEFORE 87000
FLANGE W/SCREW AFTER 87001
FLANGE W/SCREW

WASHER

SHIM M 01

SHIM M 0,2

SHIM M 0,5

SUPPORTING PL AFTER 87001
SUPPORTING PLATE

BUSHING BEFORE 87000
BUSHING AFTER 87001
BUSHING

RUBBER PLATE
RUBBER PLATE

AFTER 87001

>HX X X X X KX X X X X X X X

X X X X X

>

X

XX X X X H X XK X X X X

XXX X X X

>

S SRR R QRN S Y6 1. R QG WS WS C QG ) S SO Y

- WO — |






B R R R R R R B e L g U P S T o 2

DESCRIPTION

SPRING FOR NEEDLE VALVE
SETTING SCREW

SPRING FOR ABOVEMENT
WASHER

SEALING RING

NOZZLE

THROTTLE

FIXING SCREW
THROTTLE

SHAFT RETAINER
SPRING WASHER

SCREW

RETURN SPRING
THROTTLE FLAP

SCREW

SCREW FOR THROTTLE
GASKET SET

REPAIR PARTS KIT
INTAKE ELBOW AFTER 21001
SPACER

FLAME ARRESTER

SCREW M 5x35

SCREW M 5x50

GASKET

TIGHTENING BELT

HOSE

PUMP MEMBRANE

FORCED FUEL HOSE
PIPE CONNECTOR M 6
(QUICK CONNECTOR

SEAL

SEAL

WASHER, SERRATED
INTAKE MANIFOLD, ASSY

VIRE

7

>

VIRE QTY.

REF.  PART DESCRIPTION VIRE VIRE QTY. REF.  PART
NO. NUMBER 7 NO. NUMBER
Kk kKK KKK KA KR FKFIFK KK I KKK KRR H KK A KKK KKK KKK A H IR AR AR FF KA KKK KKK A KA F ok Kk Kk TRk KA kK kdekok ek ok ek ok ok o ok ok ok ek ook ook e sk ook o ok
2 53401 PLUG PLATE X 1 35 53434
3 53402 LOCKING BALL % 1 36 53435
4 53403 LOCKING SPRING X 1 37 53424
5 53404 CHOKE LEVER X 1 38 53425
6 53405 NUT X 1 38 53426
7 53406 SCREW X 1 40 53439
8 53407 WASHER * 1 41 53440
9 53408 CHOKE SHAFT X 1 42 53441
10 53409 CHOKE SHUTTER X 1 43 53442
1" 53410 SCREW AND CIRCLIP X 1 44 53443
12 53411 MEMBRANE GASKET X 1 45 53444
13 53412 MEMBRANE X 1 46 53445
14 53413 MEMBRANE COVER X 1 47 53446
15 52056 FLANGE GASKET X 1 48 53447
16 53415 PUMP GASKET X 1 49 53410
17 53416/1 PUMP DIAGRAM X 1 50 53449
17a 53416 PUMP VALVE X 1 51 53450
18 53417 PUMP BODY X 1 52 53451
19 53418 FIXING SCREW FOR PUMP X 1 53 52279
20 53419 FUEL STRAINER X 1 54 52015/1
21 53420 GASKET FOR COVER X 1 55 56628
22a 53421 STRAINER COVER, PLASTIC X 1 56 57936
22b 52271 STRAINER COVER, ALUM. X 1 K7 56740
23 53422 SCREW FOR COVER X 1 59 58898
24 53423 IDLING MIXTURE SCREW e 1 60 52076
25 53424 SPRING FOR MIXTURE SCREW * 1 61 52037
26 53425 WASHER X 1 62 52269
27 53426 SEALING RING X 1 63 52270
28 53427 SETTING SCREW FOR IDLING X 1 b4 52281
29 53428 SPRING FOR ABOVEMENT X 1 65 52283
30 53429 NEEDLE VALVE LEVER X 1 66 34486
31 53430 NEEDLE VALVE SHAFT X 1 67 33131
32 53431 NEEDLE VALVE AND SEAL X 1 68 52091
33 53432 VALVE SEALING X 1 69 59654
34 53433 SPRING FOR NEEDLE VALVE X 1 70 52071

CARBURETTOR HL 286 A ASSY

X X XK X KK X KX XK K XK X XK X XK XXX XXX XXX XXXXXXX

ORI (5 I ' [ N GRS Gy SO RO (TN N ¥ QX TR G O G S ST S I G SN S SO S < S S G S S



I—— 9 13

35—0 i 629

¥ —F

O £
g

|
VIRE 12




kkkkkkkkkhhkkhhkhhhhhkrhkhhhhhhhrhhhhhhhhhkhhhhhkhhhkhkhkhhkkhhhkhhkhkrhrhhhhh Kok ko ko ok ko ok k& ook ok ok ok s ok 5 ook ook ok e sk o koo sk ok e s ok ke sk ok ook e dkokeok skoke ok ok ke ko ok ok ok ok keokoke

REF.  PART DESCRIPTION VIRE VIRE QTY. REF.  PART DESCRIPTION VIRE VIRE QTY.
NO. NUMBER 7 12 NO. NUMBER 7 12

e e e e e ke e e e e ke e ke ke e sk e de ke e ke dedke ke e e ke ke ke ok ok ok ok ek ke ok ek sk ke ke sk sk ek ke sk ke e ke sk ke e ok ok ko ook ok ke ok ok ok ok e ke ok e ok e ke sk e ok ke ok ok e sk ke ok sk e e ke ok ke ke ok ke ok ke ok e ok ke ok ok e ek ok ok ke ok ok ok ok ke kb e keokoke
1 70940 CARBURETTOR ASSY X 1 22 33890 HINGE PIN X 1
2 70941 ADJUSTING PLATE, ASSY X 1 23 33891 LIFTER X 1
3 70271 THROTTLE LEVER X 1 24 33892 PLATE X 1
4 42211 COVER X 1 25 33893 SPRING X 1
5 42212 JET X 1 26 33895 RETURN SPRING X 1
6 70542 ELECTRIC CHOKE X 1 27 33896 SPRING WASHER X 1
7 34481 HOSE CLAMP X 1 28 33897 GASKET X 1
8 33873 FLOATER X 1 29 33898 GASKET X 1
9 30681 SCREW X 2 30 33900 GASKET X 1
10 33875 SCREW X 2 31 33901 GASKET X 1
" 33876 NUT X 2 32 33902 GASKET X 1
12 33877/125 MAIN JET X 1 33 42213 THROTTLE FLAP SHAFT, ASSY X 1
13 33877/060 IDLING JET X 1 34 34487 GASKET X 2
14 33877/055 SUPPLEMENTARY AIR JET X 1 35 34930 GASKET X 1
15 33878/4 MIXING TUBE X 1 36 36925/75  CHOKE JET X 1
16 33879 FLOATER SHAFT X 1 37 80252/1 BALL JOINT, ASSY X 1
17 33882 ADJUSTING SCREW X 1

18 33883 JET HOUSING, IDLING JET X 1

19 33884 PLUG SCREW X 1

20 33886 JET HOUSING, MAIN JET X 1

21 34484 FIXING SCREW X 1



VIRE 12




Ak hkhkkhkhkhkkkkkkhkhkkhkkhkkhkhkkkhkkhkhkkhkkhkhhhkkkhkhhkhhkhhhhkhkhkhkhkhhkkhhhkhkhkhhhkhkkhkhkhhk

REF.  PART DESCRIPTION VIRE VIRE QTY.
NO. NUMBER 7 12

khk kA kK kA A A IRk Ak hkhkhkhkhkhkhhhkhkhkhhkhhhkhkhhhkhkhkhkkhkhrxkhkhkhkhhkrxhkhhkhkhkhkhkkkkhkhkhhk
1 70949 FUEL HOSE, ASSY X 1
2 30566 GASKET ¥ 2
3 80404 JOINT X 1
4 34482 SCREW X 4
5 34484 BINDING SCREW X 1
5] 34487 GASKET X 2
7 34481 HOSE CONNECTOR X 1
8 34480 FUEL PUMP, UPPER PART X 1
9 34490 FUEL PUMP GASKET X 1
10 34489 MEMBRANE, FUEL PUMP X 1
" 34479 FUEL PUMP, LOWER PART X 1
12 34488 GASKET X 2
13 34485 FILTER X 1
14 34478 COVER X 1
14a 34478/1 COVER W/HOSE ASSY  AFTER 86501 X 1
15 34486 GASKET X 1
16 34483 SCREW X 1
17 70591 GASKET X 1
18 70078 INLET ELBOW X 1
19 52015/1 DISTANCE SLEEVE X 2
20 56628 FLAME ARRESTER X 1
21 57636 SCREW M 5x35 X 2
22 70950 SCREW M 5x55 X 1
23 70951 SCREW M 5x45 X 1
24 30602 NUT M 6 X 4
25 30729 SCREW M 6x25 X 2
26 70952 GASKET X 1
27 70093 ADJUSTING INLET MANIFOLD X 1
28 52056 GASKET X 1
29 52082 STUD M 6x16 X 2
30 33369 FUEL PUMP, ASSY X 1






AAKKKKK KKK KRR KKK KKK KRR KA A A AR A A AR A AR A AR AR A A AR A AR A AR A AR A Ak khkhkkkkkhkkx

REF.  PART DESCRIPTION VIRE VIRE QTY.
NO. NUMBER 7 12

KA A AR KA KKK A A A AR AR A AR A A A AR A A h AR A A AR A A A Ak Ak kkhhkhhhhhdhhhhkkhkkkkhkkhk
1 52213 MAGNET RING X X 1
2 52067 BREAKER CAM X X 1
3 52214/1 BREAKER POINTS X X 1
4 52215 IGNITION COIL X X 1
5 52216 SCREW M 5x28 X X 4
6 39271 SCREW M 4x10 X X 1
7 52218 ARMATURE PLATE % X 1
8 52219 LIGHTING COIL X X 1
9 33114 SPRING DISC X X 4
10 52221 CONDENSER X X 1
1 52222 ARMATURE PLATE, ASSY % X 1
12 33104 WASHER X X 1
13 52224 IGNITION CABLE X X 1
14 52091 RETAINER WASHER M 5,1 X X 5
15 33370 SCREW M 5x16 X X 3
16 52086 SCREW M 3x20 X ¥ 2
17 52070 CONNECTING RAIL, 4-POLS X X 1
18 33389 SCREW X X 3
19 52052 EART/GROUND WIRE X X 1
20 55226 SPARK PLUG X 1
20 30671 SPARK PLUG X 1
21 52287 PLUG FOR IGNITION CABLE X X 1
22 30747 WASHER X X 1
23 52064 MAGNETO, ASSY X X 1






e ke ke e ke ke ke e e e ke e ok ok e e sk ok e e e ok ok ok T e ke i ok ok e ke sk ke ok e ke e ke ok ok o e e vk ok ok ke sk vk ke ok ke ke ok ke e ke ek ko ok

REF.  PART DESCRIPTION VIRE VIRE QTY.
NO. NUMBER 7 12

KEKKKKKKKRKKRKRKKKRKRARKRRkkKkRkkkkkkkhkhkhkhkhhkhkkhkhkhkhkkhhkhkhkhkhkkhkkkkkkkkkkkkkhkkhkkhkrkkk

1 52111 /1 VOLTAGE REGULATOR X X 1
2 44727 STARTING RELAY X X 1
3 52078 KEY X X 1
4 52096 V-BELT COVER X X 1
5 52098 SCREW M 8x18 X X 2
6 33416 ELASTIC DISC M 8 X X 4
7 52115 WASHER X X 2
8 52099 SCREW M 8x25 X X 1
9 52095 ADJUSTING LEVER X 1
9 72143 ADJUSTING LEVER X 1
10 30755 NUT M 8 X X 1
" 52100 SCREW M 10x40 X X 1
12 52102 NUT M 10 X X 2
13 52101 SCREW M 10x65 X X 1
14 52097 SLEEVE X X 1
15 52094 BELT PULLEY X 1
15 71994 BELT PULLEY X 1
16 52104 V-BELT X 1
16 70637 V-BELT % 1

1

17 52093 STARTER/GENERATOR, ASSY X X






hkkkkkkhkkkk kA kA Ak A AR AR KR KA AR Ak hk kA kA hkhkhk Ak kA Ak dhhhhAhkhhAh Ak kA RAARKAAAAkAkkkk

REF.  PART DESCRIPTION VIRE VIRE QTY.
NO. NUMBER 7 12

IR A AA KK KK KKK IA KK KA K IRk hhhhkhkhhhkhhkhhkkhhhkhkhkhkkhkhkhkhkkkkkhhkhkhkhkrkhhkhhhkkhhk
1 52108 LAMP HOLDER X X 1
2 52109 CHARGING LAMP X X 1
3 62783 IGNITION SWITCH % %X 1
4 52110/1 EARTH CONNECTION SWITCH X X 1
5 71034 INSTRUMENT PANEL X b 1
b 52114 FUSE BOX X X 1
7 70647 WIRING TO PANEL X X 1
8 70646 WIRING TO RELAY X X 1
9 52113 RUBBER COVER X X 2
10 b2112 RUBBER COVER X X 1
11 57703 PLASTIC HOSE X X 1
12 61698 INTAKE STRAINER AND TAP X X 1
13 52183 FLYWHEEL PULLER X X 1
14 33448 SPARK PLUG WRENCH X X 1
15 52180 STARTING ROPE X X 1
16 52193 HEX WRENCH M 6 X X 1
17 52105 INSTRUMENTPANEL ASSY X 1
17 52105/1 INSTRUMENTPANEL ASSY X 1
18 61767 HOSE JOINT X X 1
19 61697 GASKET X X% 1
20 60397 INTAKE STRAINER X X 1






HRKEKAKKKKKAKR KA KA KA AR KK KA AR A Ak Ak Ak hhkk kA hhkdhkkhhkhhkdhkhkhkhhkhhkhkhkhkhhkkrxkkkk

REF. PART DESCRIPTION VIRE VIRE QTY.
NO. NUMBER 7 12

e e o ok Tk e e vk e vk ok ok ke e vk ok e o ok e ok ok ok v ke ok Tk e g e e e v e e ok vk ok e vk ok ke e Ak ke ke ke ek ok ke ko ke ok ook
1 58179 REMOTE CONTROL X X 1
2 59349/35  CHOKE CABLE 3,5 METER X -
2 59349/70  CHOKE CABLE 7,0 METER X -
3 58180/21 REMOTE CABLE 2,1 METER - - 2
3 58180/24 REMOTE CABLE 2,4 METER - - 2
3 58180/30  REMOTE CABLE 3,0 METER - - 2
3 58180/35 REMOTE CABLE 3,5 METER - - 2
4 55919 SET FOR REMOTE CONTROL (5-18) x 1
5 55921 MOUNTING PLATE X 1
6 55954 CLAMP X 3
7 80252 BALL JOINT X 2
7 80252 BALL JOINT X 1
8 33416 DISC X X 1
9 52099 SCREW M 8x25 X X 1
10 55922 CLAMP X X 1
11 30714 CIRCLIP M 4 X 7
12 55925 PIVOT X 2
13 55923/1 THROTTLE AND CHOKER LEVER )4 2
14 55956/1 PIVOT X 3
15 33383 SCREW M 4x10 X 3
16 55958 THROTTLE WIRE X 1
17 55953 CHOKE WIRE X 1
18 52029 GASKET X 1
19 44386 NUT M 5 X 1
20 55835 BATTERY CABLES, ASSY X X 2







HAAAKKKKKRKKKKAKAKKAAKAAA KR AR KRR AR KRR KA KRR A Ak Ak hkkhhhkhkhkkhkhkkhhkhkhkhkkdrAhk

REF.  PART DESCRIPTION VIRE VIRE QTY.
NO. NUMBER 7 12
HEKAKAKA KKK KKKA K AR A KA KA KRR A KK AR AR AR R ARk khkkhhkhhkkhhhhkrkkhkrhkhhhhhkhhkkik
1 52029 GASKET X 1
2 52704/1 EXHAUST ELBOW X 1
3 67894 WATERLOCK M 40 PVC X 1
3 70488 WATERLOCK M 50 PVC X 1
4 57694 EXHAUST HOSE M 40 X M
4 70709 EXHAUST EOSE M 50 X M
5 57699 HOSE CLAMP X X b
b 57693/1 FLANGE X 1
7 57718 EXHAUST PIPE X 1
8 58027 JOINT PIPE X 1
8 58027 /1 JOINT PIPE X 1
9 57702 T-CONNECTION X 1
9 57702/1 T-CONNECTION X 1
10 57703 WATER HOSE X M
10 57703/1 WATER HOSE X M
" 57684 JOINT PIPE X 1
12 57698 TRANSOM CONNECTION X 1
12 57698/1 TRANSOM CONNECTION X 1
13 57697 ELBOW 60 X 1
14 57720 ELBOW 90 X 1
6

15 52077 HOSE CLAMP X X



